


CITY OF FORT WORTH 
MARY’S CREEK WATER RECLAMATION FACILITY 

APPLICATION FOR NEW 
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

TABLE OF CONTENT 

DOMESTIC WASTEWATER PERMIT APPLICATION 

 ADMINSTRATIVE REPORT 1.0 

 ADMINISTRATIVE REPORT 1.1 

 SUPPLEMENTAL PERMIT INFORMATION FORM 

SPIF-1 USGS Map 
SPIF-2 General Location Map 
SPIF-3 Structures 50 Years or Older 

 TECHNICAL REPORT 1.0 

 TECHNICAL REPORT 1.1 

 WORKSHEET 2.0 

 WORKSHEET 2.1 

 WORKSHEET 6.0 

ATTACHMENT REFERENCE 
A. Core Data Form Admin Report 1.0, Section 3.C 

B. USGS Map Admin Report 1.0, Section 13 

C. Affected Landowners Map Admin Report 1.1, Section 1.A 

D. Affected Landowners List Admin Report 1.1, Section 1.B 
[...]
Old Weatherford Road

Interstate 30

2

Discharge Location

One Mile
Downstream

of Outfall

ATTACHMENT C
CITY OF FORT WORTH - MARY'S CREEK WATER RECLAMATION FACILITY

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AFFECTED LANDOWNER MAP



ATTACHMENT D 
AFFECTED LANDOWNERS LIST 

ADMIN REPORT 1.1, SECTION 1.B 
  



 D-1 
  
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att D_Landowner List.docx 11/30/2017  
 

ATTACHMENT D 

CITY OF FORT WORTH 
MARYS CREEK WATER RECLAMATION FACILITY 

APPLICATION FOR NEW 
TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT 

AFFECTED LANDOWNERS LIST 
 

1 BASS LEE M TR 
   Attention: THE 820 MANAGEMENT 
 TRUST  
201 MAIN ST  
FORT WORTH TX 76102-3105 
 

  

2 CHASE HUBERT L 
11090 CHAPIN RD  
ALEDO TX 76008-3006 
  

  

3 WESTSIDE LANDFILL 
PO BOX 1450  
CHICAGO IL 60690-1450 
 

  

4 WASTE MANAGEMENT OF TEXAS INC 
PO BOX 1450  
CHICAGO IL 60690-1450 
 

  

5 WELLMAN MARY L TR 
2120 RIDGMAR BLVD STE 14  
FORT WORTH TX 76116-2200 
 

  

6 WELLMAN MARY L TR #967 
PO BOX 2050  
FORT WORTH TX 76113-2050 
 

  

    
    
    
  



ATTACHMENT E 
PHOTOGRAPHS 

ADMIN REPORT 1.1, SECTION 2 
  



  E-1 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att E_Photographs 03-08-2018.docx 3/8/2018 

ATTACHMENT E 
 

CITY OF FORT WORTH 
MARY’S CREEK WATER RECLAMATION FACILITY 

APPLICATION FOR NEW 
TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

 
PHOTOGRAPHS 

 
Photograph 1 – Outfall looking upstream. 

 
 
 

Photograph 2 – Outfall looking downstream. 

 



E-2 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att E_Photographs 03-08-2018.docx 3/8/2018 

 
Photograph 3 – Proposed facility site looking west. 

 
 
 
 
 

Photograph 4 – Proposed facility site looking north. 

 
 

  



E-3 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att E_Photographs 03-08-2018.docx 3/8/2018 

Photograph 5 – Proposed facility site looking south. 

 
 
 
 
 

Photograph 6 – Proposed facility site looking west.

 



[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[

[[[[[[[[[[[[[[[[[[[[[[[[[
[

[
[

[
[

[
[

[
[

[
[

[
[

[
[

[

[[[[[[[

[ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [

&-6

&-1

&-3
&-5
&-4

&-2

0 125 250
Feet

D
oc

um
en

t P
at

h:
 F

:\p
ro

je
ct

s\
03

18
\0

59
-0

1\
2-

0 
W

rk
 P

ro
d\

2-
9 

G
IS

\P
ho

to
 L

oc
at

io
ns

.m
xd

ATTACHMENT E
CITY OF FORT WORTH - MARY'S CREEK WATER RECLAMATION FACILITY

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
PHOTOGRAPH LOCATION MAP

&-0&-0&-0&-0
Legend

[

[ [

[[ Facility Boundary

Applicant's Property Boundary

Treatment Units
Interim Phase

Final Phase

¯

Mary's Creek

Proposed Outfall 001



ATTACHMENT F 
BUFFER ZONE MAP 

ADMIN REPORT 1.1, SECTION 3.A 
  



[
[

[
[

[
[

[
[

[
[

[
[

[
[

[[[[[[[[[[[[[[[[[

[
[

[
[

[
[

[
[

[
[

[
[

[[[[[[[[[

[
[

[ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [ [

" "

"

"

"

"

"

"

""

"

"

"

"

"

"

" "
"

"

&-12

&-8

&-6

&-1

&-11

&-3

&-5
&-10&-4

&-2 &-14

&-9
&-13 &-7

15
0'

15
0'

150'

150'

15
0'

15
0'

150'

15
0'

150' 15
0'

0 250 500
Feet

D
oc

um
en

t P
at

h:
 \\

ftw
-fs

.ft
w

.a
pa

i\s
ha

re
\p

ro
je

ct
s\

03
18

\0
59

-0
1\

2-
0 

W
rk

 P
ro

d\
2-

9 
G

IS
\B

uf
fe

r_
Zo

ne
.m

xd

ATTACHMENT F
CITY OF FORT WORTH - MARY'S CREEK WATER RECLAMATION FACILITY

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
BUFFER ZONE MAP - INTERIM AND FINAL PHASES

&-0&-0&-0&-0
&-1 Diversion Box

Raw Wastewater Pump Station

Preliminary Treatment Unit

Equalization Basin

Peak Flow Storage Basin

Aeration Basins

Membrane Basins

Chemical Storage and Blowers

UV and Effluent Cascade

Liquids Area Odor Control

Solids Storage Tanks, Blowers

Dewatering Building

Legend

[

[ [

[[ Facility Boundary

150' Buffer Zone

Applicant's Property Boundary

Treatment Units
Interim Phase

Final Phase

¯

Solids Area Odor Control

Administration Building

&-2
&-3
&-4
&-5

&-6
&-7

&-8
&-9
&-10

&-11
&-12
&-13

&-14

Mary's Creek



ATTACHMENT G 
TREATMENT PROCESS 

TECH REPORT 1.0, SECTION 2.A-C 
  



G.1-1 
F:\projects\0318\059-01\2-0 Wrk Prod\2-7 REPORTS\Attachments to Permit\Word Documents\TreatmentProcessDescription_ver6.final.docx 3/12/2018 

ATTACHMENT G.1 
CITY OF FORT WORTH – MARY’S CREEK WATER RECLAMATION FACILITY 

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
TREATMENT PROCESS DESCRIPTION 

 

The City of Fort Worth (City) is proposing the construction of a new wastewater treatment 

facility, the Mary’s Creek Water Reclamation Facility (MCWRF). Construction of the proposed 

MCWRF consists of two phases:  an Interim Phase and a Final Phase. Descriptions of the 

proposed treatment units for both phases are presented in this attachment. The treatment units 

presented below are preliminary and may be refined during the design phase of MCWRF. 

INTERIM PHASE 

The MCWRF will be designed for an annual average flow of 10 MGD and a 2-hour peak 

discharge flow of 20 MGD during the Interim Phase. Units upstream of the secondary treatment 

system at the MCWRF will be designed to handle a 2-hour peak influent flow of 40 MGD. A 2-

hour peak influent flow factor of 4.0 was assumed in the absence of site specific data, as 

specified by 30 TAC 217.32(a)(2). The secondary treatment system, and downstream units, will 

be sized to handle the 2-hour peak discharge flow of the Interim Phase (20 MGD). 

Equalization (EQ) and peak flow storage (PFS) basins will be used to equalize daily flows, limit 

maximum daily flows to the secondary treatment system to a peaking factor of 2 (relative to the 

annual average flow of the Interim Phase), and store peak flows during wet-weather events.   

The proposed MCWRF will be a membrane bioreactor (MBR) plant utilizing an activated sludge 

process combined with membrane filters. Biological treatment will be accomplished upstream of 

the membrane filters through a combination of selector zones and an aerobic zone using 

diffused air. The proposed MCWRF will remove nutrients biologically using a combination of 

anoxic and anaerobic zones upstream of the aerobic zone. The preliminary treatment units, EQ 

basin, PFS basin, fine screen units, biological reactors, membrane system, disinfection, and 

odor control system are described below.  Handling practices for the solids generated at the 

MCWRF are also described. 



G.1-2 
F:\projects\0318\059-01\2-0 Wrk Prod\2-7 REPORTS\Attachments to Permit\Word Documents\TreatmentProcessDescription_ver6.final.docx 3/12/2018 

Preliminary Treatment Units 

Raw wastewater flows will be pumped from an on-site raw wastewater pump station (RWWPS) 

to the preliminary treatment unit (PTU). Raw wastewater will also be pumped from a lift station 

further downstream in the collection system up to MCWRF and will enter the plant upstream of 

the PTU. The PTU will consist of a coarse screening system, grit removal system, and fine 

screening system. 

The coarse screening system will consist of two automatic screens and a manual bar screen. 

Each automatic coarse screen will operate in a separate channel with a dedicated 

washer/compactor to process screenings prior to disposal. The third channel will contain the 

manual bar screen and will be provided for overflow protection. This coarse screening 

arrangement will provide a total screening capacity of 60 MGD and a firm capacity of 40 MGD 

(20 MGD per screen). Washed/compacted screenings from the PTU will be hauled to a landfill 

for disposal. 

The grit removal system will utilize two units sized hydraulically for 20 MGD each, 40 MGD total. 

Each grit removal unit will be associated with a companion grit pump and a classifier unit that 

will separate solids from liquids. Dewatered grit from the PTU will be hauled to a landfill while 

the liquids will be recycled into the plant flow. Overflows from the PTU will be routed to the EQ 

basin. 

Equalization Basin 

The equalization (EQ) basin will maintain a constant flow rate into the secondary treatment units 

by buffering against normal diurnal changes in influent wastewater flow. The EQ basin will 

include an intermittent air mixing system designed to prevent solids from settling inside the 

basin, while not significantly increasing the dissolved oxygen (DO) in the waste stream ahead of 

the anoxic zone. Additionally, the EQ basin will be covered and vented to an odor control unit to 

capture nuisance odors. 

Peak Flow Storage Basin  

The peak flow storage (PFS) basin will be a separate storage basin, hydraulically connected to 

the EQ basin, which will store additional flow entering the plant during a wet weather event. The 

EQ basin will be designed to overflow into the PFS basin when a certain level in the EQ basin is 

reached.  



G.1-3 
F:\projects\0318\059-01\2-0 Wrk Prod\2-7 REPORTS\Attachments to Permit\Word Documents\TreatmentProcessDescription_ver6.final.docx 3/12/2018 

Relift Pump Station 

Wastewater from the grit removal system will flow into a relift pump station (RPS). The RPS will 

operate at a set flow rate and will pump degritted wastewater to the fine screening system. 

Flows greater than the pumped flow rate will overflow into the EQ basin. When the flow to the 

RPS is less than the set flow rate, stored wastewater from the EQ basin will be sent to the RPS 

as needed to achieve the set flow rate. The RPS will be designed to pump the peak 2-hour 

effluent flow of 20 MGD with the largest pump out of service (firm capacity). 

Fine Screening System 

From the RPS, wastewater will be conveyed to the fine screening system, which will consist of 

rotary drum screens. Three screens will be installed with a daily average capacity of 10 MGD, 

each. The fine screens will be sized to meet the 2-hour peak discharge flow of 20 MGD with one 

screen out of service. The fine screening system will be designed to divert flows to the EQ basin 

if a screen becomes blinded by solids.  

Secondary Treatment Units 

Following the fine screening system, wastewater will flow to the secondary treatment units, 

which will be an activated sludge process paired with membrane separation, also known as a 

membrane bioreactor (MBR) system. The secondary treatment units will consist of selector 

zones, an aerobic basin with diffused air, and a membrane basin for solids separation. The 

secondary treatment unit basin configuration is intended to facilitate (i) the treatment of 

organics, (ii) nitrification, (iii) denitrification, and (iv) phosphorus removal. 

Selector Zones 

The Selector Zones will consist of Anaerobic and Anoxic zones. These zones will 

remove phosphorus biologically by promoting the growth of phosphorus accumulating 

organisms and removing nitrates, which can inhibit phosphorus release. 

Aerobic Zone 

Following the selector zones, wastewater will flow into the Aerobic Zone where 

wastewater is aerated using a diffused air system. A nearby blower building will contain 

the blowers providing air into the aerobic zone. 



G.1-4 
F:\projects\0318\059-01\2-0 Wrk Prod\2-7 REPORTS\Attachments to Permit\Word Documents\TreatmentProcessDescription_ver6.final.docx 3/12/2018 

The Selector Zones and Aerobic Zone for the Interim Phase will be sized for the organic 

and ammonia loadings at the 10 MGD design flow. The interim phase will contain four 

parallel trains, sized for a design flow of 2.5 MGD each. 

Membrane Basins 

Mixed liquor from the aerobic zones will flow to the membrane basins.  Flat sheet style 

membrane units are proposed. However, a cost evaluation comparing different types of 

membranes should be completed during design. An air scour system will be included in 

the MBR package system to reduce the potential clogging through agitating the 

membrane surface. The air requirements for the MBR system will be based on 

equipment cleaning requirements.  

A total of eight membrane basins will be constructed, including one empty basin to hold 

membranes while membrane equipment is being serviced (seven duty, one empty). 

Each membrane basin will be designed to treat 1.43 MGD average flow and 2.86 MGD 

at peak flow conditions. The total MBR system flow will be 10 MGD at design and 

20 MGD at peak conditions for the Interim Phase. 

Disinfection 

Effluent from the membrane basin will be conveyed to the ultraviolet (UV) disinfection system. 

The UV disinfection system will consist of an open-channel layout with two parallel channels. 

Two banks of vertical or horizontal lamp modules will be installed in each channel. The UV 

disinfection system will be sized for the Interim Phase 2-hour peak discharge flow of 20 MGD. 

An additional module will be furnished to satisfy the redundancy requirement in 30 TAC 

217.293(a). 

A portion of the disinfected effluent will flow to the plant-water pump station. Sodium 

hypochlorite will be added to the portion used for plant water to provide a chlorine residual. The 

water will be used on-site, as needed, for equipment/structure wash down and irrigation.   

Post-Aeration and Outfall 

Effluent from the disinfection system will travel by gravity through a 36 inch pipeline to a 

cascade aerator prior to discharge into Mary’s Creek. The cascade aerator, located downstream 



G.1-5 
F:\projects\0318\059-01\2-0 Wrk Prod\2-7 REPORTS\Attachments to Permit\Word Documents\TreatmentProcessDescription_ver6.final.docx 3/12/2018 

of the UV disinfection system will be designed to treat the peak 2-hour effluent flow for the Final 

Phase (30 MGD). 

Solids Processing and Disposal 

The solids processing and disposal complex will consist of sludge storage tanks and a solids 

handling building. Waste activated sludge (WAS) from the membrane basin will be pumped into 

one of four aerated storage tanks. Sludge in the storage tanks will be mixed and aerated using a 

coarse bubble diffuser system. The WAS storage tanks will be covered and vented to the odor 

control system to reduce nuisance odors. The combined capacity of the tanks will be sized to 

provide three days of WAS storage during the Interim Phase. 

Following storage, sludge will be pumped to one of two rotary drum thickeners (RDTs) on the 

second floor of the solids handling building. The RDTs will have a thickening capacity of 350 

gallons per minute (gpm), each, and will be vented to the odor control system.  

Thickened sludge will flow by gravity into one of two thickened sludge aerated holding tanks on 

the first floor of the solids handling building while filtrate will be sent back to the PTU. The 

thickened sludge aerated holding tanks will be mixed with a jet-mix system that will also include 

aeration from a blower. The holding tanks will be covered and vented to the odor control 

system. 

Thickened sludge will be pumped from the holding tanks on the first floor to the second floor for 

the dewatering process. Three screw presses will be installed in the Interim Phase to 

accomplish dewatering. Each unit will have a capacity of 32 gpm and will be vented to the odor 

control system. Filtrate from the dewatering process will be combined with filtrate from the 

thickening process and sent back to the PTU. Mechanical conveyors will deposit the dewatered 

cake into a 20-cubic yard container located on the first floor of the building in an enclosed truck 

loading bay. Periodically, a truck will enter the loading bay and replace the container. The truck 

loading bay will be enclosed and vented to the odor control system. The Sewage Sludge Solids 

Management Plan contains additional details concerning the quantity of solids processed and 

the ultimate destination of dewatered cake. 

Odor Control System 

An odor control system for the liquids and solids streams will be constructed to abate nuisance 

odors. For the liquid stream, all of the PTUs and their ancillary equipment will have full covers. 
[...]
downtown area of the City.  Figure 1 is a location map.  The proposed WRF site and the 

boundaries of the service area are presented.   

To serve the population in the proposed service area, a permit with two phases of operation is 

requested.  The annual average flows for the requested permit are 10 million gallons per day 

(MGD) for an Interim phase and 15 MGD for a Final phase.     

This document presents justification for the permit and phases.  Described are the following: 

 Data used for developing the population projections and flow estimates for the service 

area. 

 Feasibility study conducted on alternatives for services in the area west of the City. 

 Anticipated schedule for the requested permit phases.    

POPULATION PROJECTIONS 

The existing and projected residential and non-residential/employed populations in the Mary’s 

Creek service area, not including Benbrook, were developed by Freese and Nichols, Inc., (FNI).  

The sources of information used were the City’s water billings, the North Texas Council of 

Government (NTCOG) traffic zone survey, and an impact fee study conducted by the City’s 

Planning and Development Department.   



0 2.5 5
Miles

D
oc

um
en

t P
at

h:
 F

:\p
ro

je
ct

s\
03

18
\0

59
-0

1\
2-

0 
W

rk
 P

ro
d\

2-
9 

G
IS

\A
ttJ

_F
ig

ur
e1

.m
xd

FIGURE 1 - LOCATION MAP
CITY OF FORT WORTH - MARYS' CREEK WATER RECLAMATION FACILITY

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

&-0&-0&-0&-0
Legend

Service Area

Fort Worth City Limits

¯

APPLICANT'S
PROPERTY 
BOUNDARY



J-3 
f:\projects\0318\059-01\2-0 wrk prod\2-11 permits\application\att j - justification 03-08-2018.docx 3/8/2018 
 

Based on NTCOG data, the existing population in the proposed service area is predominantly 

within the city limits, which is provided wastewater treatment by the City’s Village Creek 

Wastewater Treatment Facility.  FNI used both the City’s water billing data and NTCOG traffic 

zone survey data to estimate the existing residential and employment population.  

The future population was based on growth within the City and by adding the population 

anticipated for nine new developments planned outside of the City’s limits.  The growth rates 

used to project the population within the City were obtained from the City’s Impact Fee study 

and NTCOG.  The anticipated populations for the planned developments were based on 

information provided by developers. Table 1 presents the buildout population for nine known 

developments planned within the proposed service area.     

Table 1 
City of Fort Worth 

Mary’s Creek Water Reclamation Facility 
Population Projections for Known Developments 

 
Development Full Build-Out Population 

Beggs Ranch  13,358 

Boswell Dean Ranch – South  5,275 

Chapel Creek  2,871 

Crestview  4,732 

Dean Business Centre North  2,009 

Dean Ranch Estates  5,660 

Morning Star  8,503 

Palmilla Springs  834 

Walsh Ranch  47,667 

Total  90,909 

 

The total build-out population of the new developments was distributed evenly over the planning 

period of 2017 to 2060 and added to the projected population within the City limits to estimate 

the population in that portion of the proposed service area outside of Benbrook. These existing 

and projected residential and nonresidential populations are summarized in Table 2.  

  



J-4 
f:\projects\0318\059-01\2-0 wrk prod\2-11 permits\application\att j - justification 03-08-2018.docx 3/8/2018 
 

 Table 2 
City of Fort Worth 

Mary’s Creek Water Reclamation Facility 
Population and Wastewater Flow Projections 

 
 

Year 
Mary’s Creek 

WRF 
Population 

Residential 
Average Day 
Flow* (MGD) 

Mary’s Creek 
WRF 

Employment 

Nonresidential 
Average Day 
Flow** (MGD) 

Benbrook 
Total Average 
Flow (MGD) 

Total WRF 
Average Day 

(MGD) 
2017 32,628 3.26 9,797 0.39 0.43 4.08 

2018 37,260 3.73 9,976 0.40 0.45 4.58 

2019 41,903 4.19 10,159 0.41 0.46 5.06 

2020 46,557 4.66 10,345 0.41 0.47 5.54 

2021 51,222 5.12 10,535 0.42 0.50 6.04 

2022 55,898 5.59 10,728 0.43 0.52 6.54 

2023 60,585 6.06 10,925 0.44 0.55 7.05 

2024 65,285 6.53 11,125 0.45 0.57 7.54 

2025 69,996 7.00 11,329 0.45 0.60 8.05 

2026 74,720 7.47 11,533 0.46 0.61 8.54 

2027 79,339 7.93 11,741 0.47 0.61 9.01 

2028 83,967 8.40 11,952 0.48 0.62 9.49 

2029 88,604 8.86 12,167 0.49 0.63 9.98 

2030 93,249 9.32 12,386 0.50 0.63 10.45 

2031 97,904 9.79 12,609 0.50 0.64 10.93 

2032 102,569 10.26 12,836 0.51 0.65 11.42 

2033 107,242 10.72 13,067 0.52 0.65 11.90 

2034 111,926 11.19 13,302 0.53 0.66 12.38 

2035 116,619 11.66 13,542 0.54 0.67 12.87 

2036 121,321 12.13 13,785 0.55 0.67 13.35 

2037 126,034 12.60 14,033 0.56 0.68 13.84 

2038 130,757 13.08 14,224 0.57 0.69 14.33 

2039 135,490 13.55 14,458 0.58 0.69 14.82 

2040 139,999 14.00 14,674 0.59 0.70 15.29 

2050 184,986 18.50 17,030 0.68 0.70 19.88 

2060 226,966 22.70 19,764 0.79 0.70 24.19 

* Assumes a residential per capita of 100 per capita per day. 
** Assumes a nonresidential per capita of 40 gallons per employee per day.  



J-5 
f:\projects\0318\059-01\2-0 wrk prod\2-11 permits\application\att j - justification 03-08-2018.docx 3/8/2018 
 

   

WASTEWATER FLOW PROJECTIONS 

The wastewater generated by the residential population in Table 2 was estimated to be one 

hundred gallons per capita per day.  This assumption is consistent with the flow rates for 

residential-type users specified in Title 30 Texas Administrative Code Chapter 217, Design 

Criteria for Domestic Wastewater Systems. The wastewater flow rates for the non-residential 

group was based on an evaluation conducted using water meter billing data. Forty gallons per 

employee per day of wastewater for the nonresidential group was estimated in the evaluation 

and used in the wastewater flow projection calculations.  The projected wastewater flows from 

the users within the City of Benbrook were based on data from the Benbrook Water Utilities 

Master Plan. These flows were summed to estimate the total flow to Mary’s Creek WRF for 

each year of the planning period. 

FEASIBILITY STUDY 

A feasibility study was conducted to evaluate alternatives for serving the anticipated population 

growth and projected wastewater flows generated in the Mary’s Creek Basin. A hydraulic model 

was constructed.  The potential interceptor upgrades that would be needed to handle future 

flows generated within the City and those generated within the Mary’s Creek WRF service area 

were identified. Three alternatives were identified for a 20-year planning horizon.   The 

alternatives identified are as follows: 

 Option A1 – Upgrade gravity interceptors to convey flows from the Mary’s Creek basin to 

the Village Creek Wastewater Treatment Facility (WWTF). 

 Option A2 – Construct a pumping system that will divert the Mary’s Creek basin flows 

around the downtown corridor to the Village Creek WWTF to avoid construction in high 

traffic areas. 

 Option B - Construct the Mary’s Creek WRF, but also include the necessary upgrades to 

interceptors for increased wastewater flows to Village Creek WWTF that are not 

generated in the Mary’s Creek basin. 

Based on the evaluation of the three alternatives it was concluded that the City’s long-term 

costs would be reduced by the construction of the Mary’s Creek WRF (Option B).  Benefits of 

the Option B include the delay in increasing the treatment capacity of the City’s Village Creek 



J-6 
f:\projects\0318\059-01\2-0 wrk prod\2-11 permits\application\att j - justification 03-08-2018.docx 3/8/2018 
 

WWTF and construction of fewer and smaller-diameter interceptor improvements through the 

central portion of the City.  

ANTICIPATED SCHEDULE FOR PERMIT PHASES 

The City’s goal is to ensure that customers in the areas west of the City are provided reliable 

and continuous wastewater treatment services when needed.  The projected wastewater flows 

and the proposed phases for the permit to achieve the City’s goal are presented in Figure 2.  

The construction of the Initial phase is anticipated to begin in 2023 with commencement of 

discharge in 2025.  The construction of the facilities for the Final phase is anticipated to begin in 

2028 with the commencement of discharge in 2030.  



0

2

4

6

8

10

12

14

16

18

20

2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035 2036 2037 2038 2039

Av
er

ag
e 

W
as

te
w

at
er

 F
lo

w
 (M

G
D

)

Year

Figure 2
City of Fort Worth Mary's Creek WRF

Projected Average Day Wastewater Flows

Projected Wastewater Flow in MCWRF Service Area MCWRF Treatment Capacity



ATTACHMENT K 
DESIGN CALCULATIONS AND DESIGN FEATURES 

TECH REPORT 1.1, SECTION 4 
  



Design Flows Interim 
Phase

Final 
Phase

Annual Average Daily Flow, MGD 10 15
Peak 2 Hour Influent, MGD 40 60
Peak 2 Hour Effluent, MGD 20 30

Raw Wastewater Constituents Design Max Day
BOD5, mg/L 250 262
TSS, mg/L 280 384
NH3, mg/L as N 35 42
TP, mg/L as P 7

Design Loadings Interim 
Phase

Final 
Phase

BOD5 Design Load, lb/day 20,850 31,275
TSS Design Load, lb/day 23,352 35,028
NH3 Design Load, lb/day 2,922 4,384

TCEQ 
Requires

Actual 
Provided

TCEQ 
Requires

Actual 
Provided Reference

Raw Wastewater Pump Station
Firm Pumping Capacity (Largest Pump out of Service), MGD 40 40 60 60

Coarse Screens
Number of Screens 2 3 2 4 30 TAC 217.121(b)
Firm Capacity (Largest Screen out of Service), MGD - 40 - 60
Minimum Mechanical Screen Opening, inches 0.25 0.25 0.25 0.25 30 TAC 217.121(e)(2)
Minimum Manual Screen Opening, inches 0.50 0.50 0.50 0.50 30 TAC 217.121(e)(1)

Grit Removal Units
Number of Units 2 2 2 3 30 TAC 217.124(c)
Total Capacity of Units, MGD - 40 - 60 30 TAC 217.124(c)

Equalization Basin
Volume of EQ Basin, MG - 1.8 - 1.8 30 TAC 217.128(e)

EQ Basin Mixing System Air Mixing 
System

Air Mixing 
System

Air Mixing 
System

Air Mixing 
System 30 TAC 217.128(c)

Minimum DO Concentration in EQ Basin, mg/L 1 1 1 1 30 TAC 217.128(c)

Peak Flow Storage Basin
Volume of PFS Basin, MG - 5.2 - 5.2

Relift Pump Station
Firm Pumping Capacity (Largest Pump out of Service), MGD - 20 - 30

Fine Screening 30 TAC 217.157(d)(1)(A)
Minimum Number of Fine Screens 2 3 2 4 30 TAC 217.157(d)(1)(A)(iv)
Firm Screening Capacity (Largest Screen out of Service), MGD 20 20 30 30 30 TAC 217.157(d)(1)(A)(v)

Aeration Basin Requirements
Minimum Number of Aeration Basins 2 4 2 6 30 TAC 217.153(c)(1)
Design HRT - Anaerobic Zone, hr - 1.8 - 1.8
Design HRT - Anoxic Zone, hr - 2.6 - 2.6
Design HRT - Aerobic Zone, hr - 8.6 - 8.6
Design Volume, each - Anaerobic Zone, ft3 - 25,067 - 25,067
Design Volume, each - Anoxic Zone, ft3 - 36,208 - 36,208
Design Volume, each - Aerobic Zone, ft3 - 120,302 - 120,281
Minimum Aerobic Zone Solids Retention Time, days 10 13 10 13 30 TAC 217.157(d)(2)(B)
Minimum MLSS in Aeration Zone, mg/L 4,000 8,000 4,000 8,000 30 TAC 217.157(d)(2)(C)(i)
Maximum MLSS in Aeration Zone, mg/L 10,000 8,000 10,000 8,000 30 TAC 217.157(d)(2)(C)(i)
Design Wastewater Temperature, oC - 15 - 15
Design SRT - Anaerobic Zone, days - 1.2 - 1.2
Design SRT - Anoxic Zone, days - 2.6 - 2.6
Design SRT - Aerobic Zone, days - 13.0 - 13.0

Aeration Requirements
Oxygen Requirement for BOD5, lb O2/lb BOD5 1.2 1.2 1.2 1.2 30 TAC §217.155.(a).(3)
Oxygen Requirement for NH3-N, lb O2/lb NH3-N 4.3 4.3 4.3 4.3 30 TAC §217.155.(a).(3)
Design DO in Aeration Basin 2.0 2.0 2.0 2.0 30 TAC §217.155.(a).(1)
Minimum O2R Loading, O2R lb/lb BOD5 2.2 2.2 2.2 2.2 30 TAC §217.155.(a).(3)
Minimum O2 Required, ppd O2 45,870 45,870 68,805 68,805 30 TAC §217.155.(a).(3)
Wastewater Oxygen Transfer Efficiency, % - 9.1% - 12.2%
Density of Air, Standard Conditions (lb/cf) 0.075 0.075 0.075 0.075 30 TAC §217.155(b)(2)(C)
Percent Oxygen in Air @ Standard Conditions 23% 23% 23% 23% 30 TAC §217.155(b)(2)(C)
Diffuser Submergence, ft - 19 - 19
Required Airflow (Unadjusted for Submergence), scfm 20,227 20,227 22,769 22,769 30 TAC §217.155(b)(2)(C)
Airflow Rate Correction Factor 0.685 0.685 0.685 0.685 30 TAC §217.155(b)(2)(D)
Required Airflow (Adjusted for Submergence), scfm 13,855 13,855 15,597 15,597 30 TAC §217.155(b)(2)(D)

Interim Phase Final Phase

ATTACHMENT K.1
CITY OF FORT WORTH - MARY'S CREEK WATER RECLAMATION FACILITY

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
DESIGN CALCULATIONS

Treatment Process



TCEQ 
Requires

Actual 
Provided

TCEQ 
Requires

Actual 
Provided Reference

Interim Phase Final Phase
Treatment Process

Membrane Basin Requirements
Total Number of Membrane Basins - 8 - 12
Number of Empty Membrane Basins - 1 - 2 30 TAC 217.157(d)(9)(A)
Membrane Basin Volume, each, ft3 - 24,586 - 24,586
Minimum MLSS in membrane tank, mg/L 4,000 10,000 4,000 10,000 30 TAC 217.157(d)(2)(C)(ii)
Maximum MLSS in membrane tank, mg/L 14,000 10,000 14,000 10,000 30 TAC 217.157(d)(2)(C)(ii)
Maximum Average Daily Net Flux Rate, gfd 15 10.2 15 10.2 30 TAC 217.157(d)(7)(A)(i)
Maximum Two-Hour Peak Net Flux Rate, gfd 22.5 20.5 22.5 20.5 30 TAC 217.157(d)(7)(A)(iii)
Design HRT - Membrane Basin, hr - 3.1 - 2.9
Design SRT - Membrane Basin, days - 5.8 - 5.5
Minimum Combined SRT, days 10 22.6 10 22.4 30 TAC §217.157(d)(2)(B)
Maximum Combined SRT, days 25 22.6 25 22.4 30 TAC §217.157(d)(2)(B)

Sludge Production Rate
Heterotrophic Yield, g-VSS/g-bCOD - 0.4 - 0.4
BOD5/UBOD - 0.68 - 0.68
Heterotrophic Endogenous Decay Coefficient, d-1 - 0.099 - 0.099
Fraction of Cell Mass Remaining as Cell Debris - 0.15 - 0.15
bCOD/BOD5 - 1.61 - 1.61
Nitrifier Yield, g-VSS/g-NOX - 0.12 - 0.12
Concentration of Nitrified Ammonia, mg/L as N - 27.3 - 26.8
Biomass VSS : TSS Ratio - 0.85 - 0.85
Heterotrophic Biomass Total Sludge Production, lb-TSS/d - 6,911 - 10,367
Cell Debris Total Sludge Production, lb-TSS/d - 1,329 - 1,994
Influent Inert Solids Sludge Production, lb-TSS/d - 3,503 - 5,254
Nitrifier Total Sludge Production, lb-TSS/d - 173 - 255
Influent Non-Biodegradable VSS Volatile Sludge Production, lb-TSS/d - 6,550 - 9,825
Total Waste Activated Sludge Production, lb-TSS/d - 18,467 - 27,695
Additional Chemical Sludge Produced, lb-TSS/d - 2,419 - 3,628
Total WAS plus Chemical Sludge Produced, lb-TSS/d - 20,885 - 31,324

UV Disinfection
Number of Channels - 2 - 3
Number of Banks per Channel 2 2 2 2 30 TAC §217.293(a)
Number of Modules per Bank - 2 - 2
Total Number of Modules - 8 - 12
Design Dosage, mJ/cm2 - 35 - 35
Design Transmissivity, % - 65% - 65%

Effluent Cascade Aeration
Influent DO Concentration, mg/L - 2 - 2
Required Effluent DO Concentration, mg/L - 6 - 6
Deficit Ratio - 3.48 - 3.48
Summer Water Temperature, oC - 30 - 30
Required Total Cascade Height, ft - 11 - 11

Aerated WAS Storage Tank
Number of Tanks - 4 - 6
Tank Volume, each, ft3 - 37,800 - 37,800

Mixing System - Coarse 
Bubble - Coarse 

Bubble
Design HRT, days - 3 - 3
Minimum Air Supply, scfm/1000 cf - 30 - 30
Total Minimum Air Supplied, scfm - 4,536 - 6,804
Percent Solids in Tank, % - 1% - 1%

Rotary Drum Thickeners
Number of Units 2 2 2 3 30 TAC §217.248(a)(2)(B)
Capacity per Unit, gpm - 350 - 350
Influent Percent Solids, % - 1% - 1%
Thickened Percent Solids, % - 5% - 5%

Thickened Solids Holding Tank
Number of Tanks 2 2
Tank Volume, each, ft3 3,900 3,900
Minimum HRT, days 0.5 0.5
Mixing System Jet Mix Jet Mix
Minimum Air Supply, scfm/1000 cf 30 30
Total Minimum Air Supplied, scfm 234 234
Percent Solids in Tank, % 5% 5%

Dewatering Screw Presses
Number of Units 2 3 2 4 30 TAC §217.250(c)(3)(A)
Capacity per Unit, gpm - 32 - 32
Influent Percent Solids, % - 5% - 5%
Dewatered Percent Solids, % - 17% - 17%



K.2-1 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att K.2 - PlantDesignFeatures 11-30-2017.docx 
 11/30/2017 

ATTACHMENT K.2 
CITY OF FORT WORTH – MARY’S CREEK WATER RECLAMATION FACILITY 

APPLICATION FOR NEW TEXAS POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
PLANT DESIGN FEATURES 

 

The design features and functional arrangements to prevent bypassing or overflows of 

untreated wastewater are proposed in the design of the Mary’s Creek Water Reclamation 

Facility (MCWRF).  The design features and functional arrangements for the Interim and Final 

Phases are as follows: 

INTERIM PHASE 

The Interim Phase for the MCWRF will include the following design features:  

1. Emergency Power Backup Generator:  In accordance with 30 TAC 217.36, the treatment 

facility will incorporate two on-site automatically starting generators capable of 

continuously operating all critical wastewater treatment system units.  The fuel tanks will 

be sized for a run time of 24 hours.  The generators will provide sufficient power for the 

following equipment: 

a. Firm Capacity of raw wastewater pump station (RWWPS) 

b. 2 - Automatic coarse screens 

c. 2 - Grit removal pumps  

d. 2 - Grit dewatering classifiers 

e. Firm Capacity of relift pump station (RPS) 

f. 2 - Fine screens 

g. Aeration Basin Blowers 

h. Membrane biological reactor (MBR) blowers 

i. MBR valves 

j. Firm capacity of return activated sludge pump station (RASPS) 

k. 4 - Banks of the UV disinfection system 

l. Effluent metering station 

m. Plant water pumps 

n. Lighting Panels and Control Equipment 

2. Alarm Features: The plant will be equipped with a Supervisory Control and Data 

Acquisition (SCADA) system to monitor the operation of all critical treatment units.  The 

control room will include a computer with graphic display of the treatment units that will 



K.2-2 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att K.2 - PlantDesignFeatures 11-30-2017.docx 
 11/30/2017 

indicate status and alarm conditions.  The SCADA system will be monitored by operators 

24 hours a day. The computer system will include an autodialer to alert plant personnel 

of the following conditions: 

a. Power outage 

b. Raw wastewater pump station wet well high level 

c. Coarse screen channel high level 

d. Equalization/Peak Flow Storage Basin high level 

e. Equipment failure 

f. Membrane filtrate turbidity detection 

 

3. Design Features for Reliability and Operating Flexibility:   

a. A diversion box will be designed to split flows between the MCWRF and the 

Village Creek Water Reclamation Facility (VCWRF). The diversion box allows the 

flexibility in operations to regulate/limit the flows to the MCWRF. 

b. The Raw Wastewater Pump Station will be designed with a firm capacity for the 

peak 2-hour flow using a peaking factor of 4 times the modeled annual average 

daily flow. The Pump Station has level switches to turn pumps on and off, and 

the pumps have variable frequency drive (VFDs) for adjusting pumped flow. 

c. The coarse screen system will have a diversion channel that contains a manual, 

redundant screen. There will also be overflow pipes to the Equalization (EQ) 

basin. Slide gates will be used to isolate each coarse screen channel.   

d. The grit removal units will overflow into the EQ basin. Slide gates will allow each 

grit unit to be isolated for maintenance and repair. Both units would be needed to 

meet peak flow capacity, but only one would be required to treat annual average 

daily flow. 

e. The Peak Flow Storage Basin will be sized for the Final Phase peak 2-year, 24-

hour storm event. 

f. An extra pump will be provided in the relift pump station (RPS). The RPS will 

have a firm capacity equal to the 2-hour peak effluent flow for the Interim Phase 

(20 MGD). 



K.2-3 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att K.2 - PlantDesignFeatures 11-30-2017.docx 
 11/30/2017 

g. The MBR system will be designed for continuous operation. The plant in the 

Interim Phase will be designed such that one MBR basin may be taken out of 

service. 

4. Overflow Prevention 

a. The plant will be designed to handle the peak 2-year, 24-hour storm event. 

b. The design will be based on a peaking factor of 4 for adequate hydraulic capacity 

in the absence of site specific data, as specified by 30 TAC 217.32(a)(2). 

c. The RWWPS will be designed to pump the peak 2-hour flow with the largest 

single pump out of service.   

FINAL PHASE 

The Final Phase for the MCWRF will include the following design features: 

1. Emergency Power Backup Generator:  In accordance with 30 TAC 217.36, the treatment 

facility will incorporate two on-site automatically starting generators capable of 

continuously operating all critical wastewater treatment system units.  The fuel tanks will 

be sized for a run time of 24 hours.  The generators will provide sufficient power for the 

following equipment: 

a. Firm Capacity of the RWWPS 

b. 3 - Automatic coarse screens 

c. 3 - Grit removal pumps  

d. 3 - Grit dewatering classifiers 

e. Firm Capacity of the RPS 

f. 3 - Fine screens 

g. Aeration Basin Blowers 

h. Membrane biological reactor (MBR) blowers 

i. MBR valves 

j. Firm capacity of the RASPS 

k. 6 - Banks of the UV disinfection system 

l. Effluent metering station 

m. Plant water pumps 



K.2-4 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att K.2 - PlantDesignFeatures 11-30-2017.docx 
 11/30/2017 

n. Lighting Panels and Control Equipment 

2. Alarm Features: The plant will be equipped with a Supervisory Control and Data 

Acquisition (SCADA) system to monitor the operation of all critical treatment units.  The 

control room will include a computer with graphic display of the treatment units that will 

indicate status and alarm conditions.  The SCADA system will be monitored by operators 

24 hours a day. The computer system will include an autodialer to alert plant personnel 

of the following conditions: 

a. Power outage 

b. Raw wastewater pump station wet well high level 

c. Coarse screen channel high level 

d. Equalization/Peak Flow Storage Basin high level 

e. Equipment failure 

f. Membrane filtrate turbidity detection 

3. Design Features for Reliability and Operating Flexibility:   

a. Additional pumping capacity will be provided in the Final Phase to the Raw 

Wastewater Pump Station such that it will have a firm capacity of the peak 2-hour 

inflow. The Pump Station has level switches to turn pumps on and off, and the 

pumps have variable frequency drive (VFDs) for adjusting pumped flow. 

b. An additional coarse screen will be added in the Final Phase to maintain firm 

capacity equal to the peak 2-hour inflow. The coarse screen system will have a 

diversion channel that contains a manual, redundant screen. There will also be 

overflow pipes to the EQ basin. Slide gates will be used to isolate each coarse 

screen channel.   

c. The grit removal units will overflow into the EQ basin. Slide gates will allow each 

grit unit to be isolated for maintenance and repair. A third unit will be added in the 

Final Phase to maintain a total capacity equal to the peak 2-hour inflow. Only two 

of the grit units will be required to treat annual average daily flow. 

d. An extra pump will be provided in the relift pump station (RPS). The RPS will 

have a firm capacity equal to the 2-hour peak effluent flow for the Interim Phase 

(20 MGD). 



K.2-5 
F:\projects\0318\059-01\2-0 Wrk Prod\2-11 PERMITS\Application\Att K.2 - PlantDesignFeatures 11-30-2017.docx 
 11/30/2017 

e. The MBR system will be designed for continuous operation. The plant in the Final 

Phase will be designed such that two MBR basins may be taken out of service. 

4. Overflow Prevention 

a. No changes from the Interim Phase. The PTU will be designed to overflow into 

the EQ and PFS basins when treatment capacity is exceeded during storm 

events or equipment failures. 



ATTACHMENT L 
WIND ROSE 

TECH REPORT 1.1, SECTION 5.B 
  



ATTACHMENT K

MARY’S CREEK

TEXAS POLLUTANT DISHARGE ELIMINATION SYSTEM PERMIT
WIND ROSE

ATTACHMENT L



ATTACHMENT M 
WATER QUALITY MODELING MEMO 

WORKSHEET 2.1 



City of Fort Worth

Mary’s Creek Water Reclamation Facility 
QUAL-TX Model of Discharge to Mary’s Creek

Prepared by

Alan Plummer Associates, Inc. 
TBPE Registration No. 13